
 

 

 

City of North Vernon, Indiana 
 

 

 

 

Combined Sewer Overflow Operational Plan 
 

 

 

 

 

December, 1996 

Revised: January 2016 
 

 

 

 

 

 

 

 

 

 

 

 

3502 Woodview Trace | Suite 150 

Indianapolis, IN 46268



 

Indiana Department of Environmental Management 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Michael R. Pence                      Carol S. Comer  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Recycled Paper 
  

 

VIA ELECTRONIC MAIL   March 21, 2016 
 
The Honorable Michael Ochs, Mayor 
City of North Vernon 
143 East Walnut Street 
[...]
All of the wastewater from the Northwest SSSA flows into a lift station.  The force main from the lift station 

discharges into the “A” line at manhole AD-1.   

 

The Northwest SSSA has a service area of approximately 704 acres.   

2.3.2 Norris Avenue SSSA 

The Norris Avenue SSSA provides sanitary sewer service to the extreme south central portion of North 

Vernon.  This SSSA has separate sanitary sewer and consists of approximately 7,150 lineal feet of 8 inch VCP 

and PVC sewers.  The Norris Avenue SSSA flows into a lift station.  The 4 inch PVC force main discharges into 

the “A” line at manhole PT-1.  The force main is approximately 6,280 feet in length. 

 

The Norris Avenue SSSA has a service area of approximately 101 acres.   

2.4 Wastewater Treatment Plant 

North Vernon’s wastewater treatment plant (WWTP) is intended to treat all dry weather wastewater 

transported by the collection system.  Since the collection system is a combined sewer system, the volume 

of wastewater transported and treated is dependent on weather conditions and wet weather events. 

 

The WWTP has an average daily flow design capacity of 2.2 million gallons per day (MGD) and a peak design 

flow of 4.76 MGD.  The treatment plant has a maximum hydraulic capacity of 6.0 MGD.  The North Vernon 

Wastewater Treatment Plant was originally constructed in 1934 at the site on Greensburg Street; modified 

in 1979 and 1997 to treat increased flows and to be more flexible and reliable in operating modes. 

 

The Headworks Replacement project of 2012 replaced outdated equipment and added more control to 

allow for WWTP maximization.  This project consisted of several components.  A new mechanically-

cleaned bar screen replaced the existing rotary drum-screening device.  A new vortex type grit removal 

system replaced the existing grit channel, optimizing removal of particulates and reducing the burden 

to the downstream processes. Integral to this project and to the operation of the plant itself, was the 

installation of a diversion structure downstream of the grit removal system. This structure contains an 

automatic flow control regulator gate device that will precisely regulate and control the flow passing 

to the Secondary Treatment Process systems.  This control structure allows for plant maximization 

without overloading the WWTP.  

 



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-6 

The treatment plant provides secondary treatment utilizing activated sludge processes and uses sand 

filtration for effluent polishing and chlorination for disinfection from April 1 through October 31 annually.  

All Biosolids are either land applied or landfilled. 

 

For purposes of this report, the WWTP has been divided into seven (7) major components.  Each component 

is discussed in the following sections.  Figure 2-1 is a schematic of the North Vernon Wastewater Treatment 

Plant. 

 

 

 

 



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-7 

 

 
Figure 2-1 WWTP Flow Schematic



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-8 

 

2.4.1 Flows/Flow Monitoring 

The primary purpose for flow monitoring is to determine and record flows at the plant to be able to optimize 

the volume treated under all conditions.  The secondary purpose for flow monitoring is to optimize 

individual unit process performance and to properly and adequately handle wastewater sidestreams 

generated within the treatment plant so as not to hydraulically overload the system or individual units. 

 

The North Vernon WWTP, as a part of implementation of Phase II of the LTCP, will install a “Supervisory 

Control and Data Acquisition“(SCADA) system.  The purpose of the SCADA system is to monitor the plant’s 

operating conditions and to provide control for certain unit processes so that the maximum volume of flow 

can be processed through the treatment plant.  Specifically, the SCADA system will: 

 

1. Control flow to the treatment plant by automatically controlling the influent regulator gate to 

maintain an optimum flow rate into the plant; 

2. Control the pumping of excess wet weather flows to the EQ basin for storage so that the maximum 

volume of wet weather flow is processed by the treatment plant prior to CSO 002 activating; 

3. Notify plant operating personnel of high flow conditions; and 

4. Notify plant operating personnel of operating conditions outside of standard acceptable 

performance conditions. 

2.4.1.a. Primary Flow Measurement 

Primary flow monitoring accounts for the wastewater flowing to the plant from the collection system and 

for wastewater discharged from the plant.  There are three (3) possible locations to which flow can be 

directed from the collection system – the WTTP, the equalization (EQ) basin or CSO 002. There is only one 

discharge location from the plant after treatment.  There are no unit process overflows or bypasses which 

could allow wastewater to be discharged to the effluent Outfall once wastewater has entered the plant for 

treatment. 

 

As indicated, when flow reaches the plant, it can be split to three possible locations depending on the 

operating conditions at the plant.  During normal dry weather flow conditions, wastewater flows directly to 

the plant’s preliminary treatment unit. Wastewater entering the preliminary treatment unit is measured 

through a twelve (12) inch Parshall flume.  The flume is monitored by an ultrasonic flow meter coupled to 

a chart recorder with indicator and totalizer functions. 

 

During wet weather conditions, the plant’s design capacity is directed to the preliminary treatment unit and 

excess flow is pumped to the plant’s stormwater EQ basin for storage and treatment subsequent to flows 

receding.  

2.4.1.b. Secondary Flow Measurement 

Secondary flow monitoring is performed at several locations in the plant for process control and process 

optimization. This is summarized in Table 2.2. 



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-9 

2.4.1.c. Sampling and Monitoring 

In addition to flow monitoring (quantity), the wastewater is sampled to determine quality.  Two sampling 

locations are continuously operated for the collection of samples for analysis.  A third location is sampled 

depending on the operational status of the filtration treatment unit. 

Table 2.3 Secondary Flow Measurement 

Location/Flow Flow Meter Type Functions Application 

 

Intermediate Pump 

Station 

Doppler Indicator;  

Totalizer 

Process Control;  

Process 

Performance; 

Unit Evaluation 

Return Activated 

Sludge 

Rectangular Weir Indicator;  

Totalizer; 

 Ultrasonic 

Transducer 

Process Control; 

Process 

Performance; 

Unit Evaluation 

Filter Backwash Orifice Plate  

Head Differential 

Indicator Process Control 

Sludge Disposal Doppler Indicator;  

Totalizer 

Land Application 

Reporting; 

Drying Bed 

Management 

 

 

The plant effluent is sampled using a 24-hour composite flow proportioned sampler to determine the 

performance of the plant and for compliance with NPDES permit limits and conditions. 

 

Secondary clarifier effluent is sampled using a 24-hour composite flow proportioned sampler.  This sampling 

operation is used to assess the performance of the biological treatment components.  This sampling 

location is utilized when the filter units are operating to assess the influent/effluent quality of the filters.   

2.4.2 Preliminary Treatment Unit Processes 

The purpose of the preliminary treatment at the plant is to control flow and to remove large debris and 

materials in the wastewater which could damage plant equipment or hinder treatment processes.  The 

preliminary treatment unit processes at the North Vernon plant consist of a mechanically-cleaned bar 

screen and vortex type grit removal system. 

 

The 2012 construction project at the WWTP included a mechanically-cleaned bar screen to replace the 

existing rotary drum-screening device.  A vortex type grit removal replaced the existing grit channel 

optimizing the removal of particulates and reducing the burden to the downstream processes.  Integral to 

this project and to the operation of the plant itself, was the installation of a diversion structure downstream 



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-10 

of the grit removal system.  This structure contains an automatic flow control regulator gate device that 

precisely controls the flow passing to the Secondary Treatment Process systems. 

 

Prior to the implementation of Phase II of the LTCP, the headworks will operate as described below.  The 

16 MGD mechanically-cleaned bar screen, with ¼” openings, is proceeded by a flow diversion structure 

which sends 6 MGD of flow to the existing storm water pump station and 10 MGD to the vortex type grit 

removal system. The grit removal system is proceeded by flow diversion structure that precisely maximizes 

the WWTP by sending up to 4.76 MGD to the Secondary Treatment Process and sends 5.24 MGD to the 

storm water pump station.  The storm water pump station receives up to an 11.24 MGD rate of flow to 

maximize the existing flow equalization basin.  Flows above the existing capacity of the equalization basin 

are discharged from the storm water pump station via CSO Outfall 002.  A schematic of this completed 

project can be found below in Figure 2-2.  Upon full implementation of Phase II of the LTCP, wet weather 

WWTP operations will be performed in accordance with the SOP found in Appendix B.  

 

Figure 2-2 Headworks Replacement Schematic 

New Components 



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-11 

2.4.3 Secondary Treatment Process - Activated Sludge Biological Treatment 

The activated sludge biological treatment process converts soluble pollutants into insoluble biomass which 

can be removed from the wastewater in settling tanks.  The North Vernon treatment plant’s activated 

sludge operations consists of four (4) parallel aeration tanks operated  in a plug flow mode.  Each aeration 

tank has floor mounted fine bubble aerators to provide the mixing and oxygen necessary for the biological 

action and conversion of soluble material into insoluble form. The activated sludge biomass is continually 

mixed with influent wastewater to form the “mixed liquor” (microorganisms, soluble food substrate and 

wastewater).  The mixed liquor is aerated in the aeration tanks allowing the microorganisms to use the 

biodegradable food substrate. 

 

Flow distribution to the aeration tanks is controlled by the aeration tanks’ influent slide gates located in the 

junction/splitter box.  Air supplied to the tanks is controlled by the blower air supply and aeration system 

air control valves located on each tank. 

 

Mixed liquor effluent from each tank flows into a common effluent launder.  The combined mixed liquor 

flows by gravity to an intermediate pump station.  The intermediate pump station pumps the mixed liquor 

to the secondary, operating continuously, with 100 percent backup capacity to handle the plant’s peak 

design flow.   The mixed liquor pumped to the secondary clarifiers flows into a splitter box which evenly 

divides the mixed liquor between the two clarifiers. 

 

Two (2) secondary clarifiers provide solids separation and thickening for the activated sludge.  The flow 

received in the center stilling well of the clarifiers flows horizontally toward the outer perimeter of the 

clarifiers allowing the biomass solids adequate time (approximately 2.5 hours) to separate from the liquid 

phase of the mixed liquor and settle to the bottom.   The settled biomass is returned to the aeration tanks 

to mix with the influent wastewater.  The clarified water overflows the effluent weirs and flows by gravity 

to the next treatment unit process. 

 

The settled activated sludge biomass is removed from the bottom of the clarifier by a rotating sludge 

collection arm which slowly sweeps the floor of the clarifier forcing the biomass solids to a center drain pipe 

which flows by gravity back to the junction splitter box ahead of the aeration tank.  Depending on the 

operating mode, weather conditions, and sludge conditions, the returned activated sludge may be aerated 

in reaeration tanks to better condition the sludge immediately prior to mixing it with influent wastewater. 

 

The number of aeration tanks and secondary clarifiers in service at any given time is dependent on the 

operating conditions at the plant.  During wet weather events both clarifiers are to be operated to maximize 

the hydraulic flow through the plant. 

2.4.4 Disinfection 

This unit process reduces the level of pathogens in the effluent wastewater before being discharged to the 

receiving stream.  Pathogen reduction is desired to reduce the human health risk from contact with the 

treated wastewater.  The North Vernon wastewater plant uses chlorine for disinfection.  The chlorine gas 

is fed into the wastewater from one (1) ton cylinders.  Chlorine can be fed to three (3) different points in 

the plant, depending on need: secondary clarifier effluent, flow to the sand filters, and flow from the sand 

filters. 

 



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-12 

Effluent from the secondary clarifiers flows by gravity to the chlorine contact tank.  The aqueous chlorine 

solution is injected into the piping leading to the chlorine contact tank to increase mixing and contact time.  

Disinfected wastewater flows from the chlorine contact tank to the sand filters.  Additional chlorine can be 

injected into the piping carrying this flow if conditions warrant.  This additional chlorine can help maintain 

filter performance and condition with disinfection a secondary benefit.  Chlorine can also be added to the 

filter effluent if additional “disinfection polishing” is needed. 

 

The sand filters and filter clearwell storage is downstream of the chlorine contact tank which helps reduce 

the chlorine residual while insuring a high rate of disinfection.  This also aids in meeting the NPDES 

requirements for minimal chlorine residual.  

2.4.5 Filtration Unit Process (High Rate Sand Filtration) 

This treatment process “polishes” the effluent by removing very fine suspended solids and associated 

carbonaceous material which remain after secondary treatment and disinfection.  The activated sludge 

biological treatment and disinfection should normally provide the level of treatment needed to meet NPDES 

permit requirements.   The rapid sand filters allow North Vernon to exceed those minimum performance 

requirements. 

 

The chlorinated wastewater is piped to the rapid sand filters and is automatically divided by weirs between 

the four (4) filter cells.  The filter cells are composed of graded sand and an underdrain system.  The sand 

adsorbs the fine solids and carbonaceous material and the water passes through the underdrain system to 

the filter clearwell.   When the head loss through the sand filter inhibits the filter’s ability to pass flow (based 

on a determined flow rate), the filter cell is backwashed to remove the fine particles adsorbed by the sand.  

A backwash pump reverses the flow through the filter at a high rate of flow cleaning the sand and removing 

the accumulated solids. The backwash water, high in solids, is pumped to the EQ basin to be recycled 

through the plant for treatment. 

2.4.6 Treatment Plant Outfall (Permitted Outfall 001) 

The treatment plant Outfall provides a discharge point for the treated wastewater to reach the receiving 

stream and provides a point where the effluent quality can be sampled to determine plant performance 

and permit compliance.  The filter clearwell, when full  overflows over a weir and into the Outfall pipe which 

delivers the treated, disinfected and filtered effluent to the outfall headwall (Outfall 001).  The discharged 

effluent cascades over stone rip rap before mixing into the Vernon Fork of the Muscatatuck River.   The 

water entering the filter clearwell can be sampled as it enters the tank or just prior to overflowing the 

clearwell and analyzed as representative of the effluent wastewater being discharged.  The flow through 

Outfall 001 is continuously monitored by an area velocity flow meter installed immediately upstream of the 

discharge point.  This flow meter records all flow volumes exiting the wastewater treatment plant.  This 

meter is coupled to a chart recorder with indicator and totalizer functions. 

2.4.7 Biosolids Management 

Excess biomass solids are generated as part of the activated sludge biological treatment process.  The excess 

biosolids, waste activated sludge, are stabilized and concentrated in three (3) aerobic digesters.  The aerobic 

digesters utilize coarse bubble aeration as the oxygen source for stabilizing the waste sludge.  The 

aerobically digested waste sludge is either land applied or disposed of in a landfill by an outside contractor.     



City of North Vernon, Indiana Combined Sewer Overflow Operational Plan 

 

Lochmueller Group, Inc. | Revised February 2015  2-13 

2.5 Combined Sewer Overflows 

Combined Sewer Overflows (CSOs) properly operated allow for the controlled discharge of combined 

wastewaters in excess of the hydraulic capacity of the collection and/or treatment system.  CSOs are point 

source discharges at specific locations which are permitted to discharge during wet weather events within 

the terms and conditions specified in the NPDES permit.  The CSO discharge point is located and controlled 

to maximize the hydraulic flow transported in combined sewers to minimize adverse environmental 

impacts.  There currently is one (1) permitted CSO in the North Vernon collection system. As part of the 

CSO LTCP Phase II construction project, backflow prevention devices will be added to all WWTP outfalls.  

Phase II construction will be completed by February 20, 2017 in accordance with the approved CSO LTCP 

implementation schedule. 

 

Combined sewer overflow Outfall 002 is located just before the headworks of the treatment plant.  This is 

a passive overflow which activates only when the water level in the headwork’s junction box reaches a fixed 

weir elevation during wet weather events.  Flows passing through CSO 002 receive screening and grit 

removal. CSO discharges through Outfall 002 and then into the Vernon Fork of the Muscatatuck River.  

Outfall 002 is located at the effluent headwall of the plant and is approximately 6 feet to the east of Outfall 

001.  The discharge from Outfall 002 cascades over stone rip rap before mixing with the receiving stream.  

The flow is measured upstream of the discharge point  by means of a fixed elevation rectangular weir 

monitored by a flow meter coupled to a chart recorder and totalizer.  Flow discharged through Outfall 002 

during wet weather events is monitored for frequency, duration, volume and water quality parameters.  

2.6 Effluent Standards 

2.6.1 Outfall 001 

The City of North Vernon’s Wastewater Treatment Plant discharges via Outfall 001.  The following standards 

are reflected in the NPDES permit that was effective February 1, 2015.  North Vernon is required to report 

flow volumes, Carbonaceous Biochemical Oxygen Demand (CBOD5), Total Suspended Solids (TSS), 

Ammonia-nitrogen, Phosphorus, pH, Dissolved Oxygen (DO), Total Residual Chlorine (TRC) and E. coli 

discharged from Outfall 001 5 times weekly. North Vernon is required to report Phosphorus monthly.  The 
[...]

Figure 1. The maximum inflow rate that North Vernon’s WWTP facilities will be able to treat is 40.0 MGD.  The 

following paragraphs describe the wet weather treatment scenarios that will be put into use once the LTCP Phase II 

project is completed in 2017. 

 

Influent flows up to 12.0 MGD enter the diversion structure, and continue into the WWTP headworks with 4.76 MGD 

being processed by the plant and 7.24 MGD being sent to the 1.0 MG EQ basin (Figure 2). 

 

When both basins are empty, 40.0 MGD can enter the diversion structure with 12.0 MGD entering the WWTP as 

described above. The remaining 28.0 MGD is sent to the influent chamber then on to the 0.2 MGD surge basin (Figure 

3).  In this scenario all flows would be stored for full treatment and subsequent discharge from Outfall 001. 

 

When the 1.0 MG EQ basin is full and a 40.0 MGD flow rate enters the diversion structure, 4.76 MGD is sent to the 

WWTP for full treatment with the remaining 35.24 MGD being sent to the influent chamber then on to the 0.2 MG 

surge basin for storage (Figure 4).  In this scenario all flows would be stored for full treatment and subsequent 

discharge from Outfall 001. 

 

When the 0.2 MG surge basin is full and a 40.0 MGD flow rate enters the diversion structure, 12.0 MGD is sent to 

the WWTP with 4.76 receiving immediate full treatment and 7.24 MGD being sent to the EQ basin.  28.0 MGD is sent 

to the influent chamber with 25.76 MGD receiving the equivalent of primary treatment by the High Rate Clarification 

(HRC) Unit along with disinfection and 2.24 MGD being pumped from the HRC underdrain to the EQ basin for storage 

and then full treatment through the WWTP (Figure 5). 

 

When both the 1.0 MG EQ basin and 0.2 MG surge basin are both full, the “first flush” is effectively captured.  At this 

point when a 40.0 MGD flow rate enters the diversion structure, 2.5 MGD is sent to the WWTP for full treatment.  

37.5 MGD to the influent chamber with 35.24 MGD receiving the equivalent of primary treatment by (HRC) along 

with disinfection and 2.26 MGD being pumped from the HRC underdrain to the WWTP headworks for full treatment 

through the WWTP (Figure 6).   

 

When the wet weather event ceases and influent flow rate reaches 2.26 MGD at the diversion structure, the wet 

weather treatment facility drainage mode can commence.  The 0.2 MG surge basin is drained at a rate of 2.5 MGD 

through the influent chamber to the HRC where the underdrain pumps send the flow to the WWTP headworks 

(Figure 7).  The EQ basin is drained after the surge basin at the same 2.5 MGD rate to the WWTP headworks.  This 

scenario maintains plant maximization until the facilities are prepared for the next wet weather event.   

 

Upon full implementation of the LTCP, all the above treatment scenarios will be controlled automatically by the 

SCADA system. 

 



 
Figure 1 North Vernon Wet Weather Treatment Facilities 

 



 
Figure 2 Flow Scenario 1 

 

 



 

 
Figure 3 Flow Scenario 2a 



 
Figure 4 Flow Scenario 2b 



 
Figure 5 Flow Scenario 3a 



 
Figure 6 Flow Scenario 3b 



 
Figure 7 Wet Weather Mode 4:  Draining 



 

 

 

 

 

APPENDIX C 
  

















































































 

 

 

 

 

APPENDIX D 
  



 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Michael R. Pence                      Thomas W. Easterly  
 Governor Commissioner   

 

 
VIA ELECTRONIC MAIL  November 26, 2014 
 
The Honorable Harold Campbell, Mayor 
City of North Vernon 
143 E. Walnut Street 
North Vernon, Indiana 47265 
 
Dear Mayor Campbell: 
 

Re:  Final NPDES Permit No. IN0020451 
City of North Vernon Wastewater Treatment Plant 
Jennings County 

 
Your application for a National Pollutant Discharge Elimination System (NPDES) permit has been 
processed in accordance with Sections 402 and 405 of the Federal Water Pollution Control Act as 
amended, (33 U.S.C. 1251, et seq.), and IDEM’s permitting authority under IC 13-15.  The 
enclosed NPDES permit covers your discharges to the Vernon Fork of the Muscatatuck River.  All 
discharges from this facility shall be consistent with the terms and conditions of this permit. 
 
One condition of your permit requires monthly reporting of several effluent parameters.  Reporting 
is to be done on the Monthly Report of Operation (MRO) form.  This form is available on the 
internet at the following web site:   
 
http://www.in.gov/idem/5104.htm  
 
You should duplicate this form as needed for future reporting. 
 
Another condition which needs to be clearly understood concerns violation of the effluent 
limitations in the permit.  Exceeding the limitations constitutes a violation of the permit and may 
bring criminal or civil penalties upon the permittee.  (See Part II.A.1 and II.A.11 of this permit). It 
is very important that your office and treatment operator understand this part of the permit.   

 
 
 
 
 
 
 
 

 
 
 

An Equal Opportunity Employer 
  

Recycled Paper 
  

 

http://www.in.gov/idem/5104.htm


The Honorable Harold Campbell, Mayor 
Page 2 
 
 
Please note that this permit issuance can be appealed.  An appeal must be filed under procedures 
outlined in IC 13-15-6, IC 4-21.5, and the enclosed public notice.  The appeal must be initiated by 
you within 18 days from the date this letter is postmarked, by filing a request for an adjudicatory 
hearing with the Office of Environmental Adjudication (OEA), at the following address: 

 
Office of Environmental Adjudication 
Indiana Government Center North 
100 North Senate Avenue, Room 501 
Indianapolis, IN 46204 

 
Please send a copy of any such appeal to me at IDEM, Office of Water Quality-Mail Code 65-42, 
100 North Senate Avenue, Indianapolis, Indiana 46204-2251.  
 
The permit should be read and studied.  It requires certain action at specific times by you, the 
discharger, or your authorized representative.  One copy of this permit is also being sent to your 
operator to be kept at the treatment facility.  You may wish to call this permit to the attention of 
your consulting engineer and/or attorney. 
 
If you have any questions concerning your NPDES permit, please contact Bill Stenner at 317/233-
1449.  Questions concerning appeal procedures should be directed to the Office of Environmental 
Adjudication, at 317/232-8591. 
 

Sincerely, 
 

       
 

 Paul Higginbotham, Chief 
 Permits Branch 
 Office of Water Quality 
 

Enclosures 
cc: Russell Vaught, Certified Operator 
 U.S. EPA, Region 5 
 



                     Page 1 of 44 
                     Permit No. IN0020451  
 

STATE OF INDIANA       
 

DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
 

AUTHORIZATION TO DISCHARGE UNDER THE 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 
 

In compliance with the provisions of the Federal Water Pollution Control Act, as amended, (33 U.S.C. 1251 
et seq., the “Act”), Title 13 of the Indiana Code, and regulations adopted by the Water Pollution Control Board, 
the Indiana Department of Environmental Management (IDEM) is issuing this permit to the 
 

CITY OF NORTH VERNON 
 
hereinafter referred to as “the permittee.”  The permittee owns and/or the City of North Vernon Wastewater 
Treatment Plant, a major municipal wastewater treatment plant located at 725 North Greensburg Road, North 
Vernon, Indiana, Jennings County.  The permittee is hereby authorized to discharge from the outfalls identified 
in Part I of this permit to receiving waters named the Vernon Fork of the Muscatatuck River in accordance with 
the effluent limitations, monitoring requirements, and other conditions set forth in the permit.   The permittee is 
also authorized to discharge from a combined sewer overflow outfall listed in Attachment A of this permit, to 
receiving waters named the Vernon Fork of the Muscatatuck River in accordance with the effluent limitations, 
monitoring requirements, and other conditions set forth in this permit.  This permit may be revoked for the 
nonpayment of applicable fees in accordance with IC 13-18-20. 
 

     Effective Date:  ___February 1, 2015_______________. 
 

     Expiration Date:  __January 31, 2020         _______. 
 

In order to receive authorization to discharge beyond the date of expiration, the permittee shall submit such 
information and application forms as are required by the Indiana Department of Environmental Management.  
The application shall be submitted to IDEM at least 180 days prior to the expiration date of this permit, unless a 
later date is allowed by the Commissioner in accordance with 327 IAC 5-3-2 and Part II.A.4 of this permit. 
 

Issued  November 26, 2014,  for the Indiana Department of Environmental Management. 
 

             
______________________________ 
Paul Higginbotham, Chief 
Permits Branch 
Office of Water Quality 
 

 
 

 



                     Page 2 of 44 
                     Permit No. IN0020451  
 

TREATMENT FACILITY DESCRIPTION 
 
The permittee currently operates a Class III, 2.2 MGD single stage nitrification activated sludge treatment 
facility consisting of grit removal, influent screening, secondary clarification, rapid sand filtration, 
chlorination/dechlorination facilities, and influent and effluent flow metering.  Solids are treated with aeration 
and aerobic digestion, prior to being dewatered and land applied under land application permit No. 
INLA000458. 
 
The collection system is comprised of combined sanitary and storm sewers with one Combined Sewer Overflow 
(CSO) location.  The CSO location has been identified and permitted with provisions in Attachment A of the 
permit.    
 
The mass limits for CBOD5, TSS and ammonia-nitrogen have been calculated utilizing the peak design flow of 
4.76 MGD.  This is to facilitate the maximization of flow through the treatment facility in accordance with this 
Office’s CSO policy. 
 

PART I 
 
A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

 
The permittee is authorized to discharge from the outfall listed below in accordance with the terms and 
conditions of this permit.  The permittee shall take samples and measurements at a location representative of 
each discharge to determine whether the effluent limitations have been met.  Refer to Part I.B of this permit 
for additional monitoring and reporting requirements. 

 
1. Beginning on the effective date of this permit, the permittee is authorized to discharge from Outfall 001, 

which is located at Latitude:  39° 00' 16" N, Longitude:  85° 36' 00" W. The discharge is subject to the 
following requirements: 

 
TABLE 1 

 
Quantity or Loading  Quality  or Concentration Monitoring  Requirements 

 
Monthly Weekly  Monthly Weekly  Measurement   Sample 

Parameter Average  Average Units Average Average Units Frequency    Type  
 
Flow [1] Report ---- MGD ---- ---- ---- 5 X Weekly 24-Hr. Total 
CBOD5 993 1,589 lbs/day 25 40 mg/l 5 X Weekly 24-Hr. Composite 
TSS 1,192 1,788 lbs/day 30 45 mg/l 5 X Weekly 24-Hr. Composite 
Ammonia-nitrogen 
    Summer [2] 60 87 lbs/day 1.5 2.2 mg/l 5 X Weekly 24-Hr. Composite 
    Winter [3] 87 131 lbs/day 2.2 3.3 mg/l 5 X Weekly 24-Hr. Composite 
Phosphorus  ---- ---- ---- Report ---- mg/l Monthly 24-Hr. Composite 
         



                     Page 3 of 44 
                     Permit No. IN0020451  
 

TABLE 2 
 

Quality  or  Concentration   Monitoring  Requirements 
 

Daily Monthly Daily  Measurement   Sample 
Parameter Minimum Average Maximum Units Frequency      Type  
 
pH [4] 6.0 ---- 9.0 s.u. 5 X Weekly Grab 
Dissolved Oxygen [5]   
    Summer [2] 6.0 ---- ---- mg/l 5 X Weekly 3 Grabs/24-Hrs.  
    Winter [3] 5.0 ---- ---- mg/l 5 X Weekly 3 Grabs/24-Hrs.  
Total Residual Chlorine  [6] 
    Final Effluent [7] ---- 0.01 0.02 mg/l 5 X Weekly Grab 
E. coli [8] ---- 125 [9] 235 [10]   colonies/100 ml 5 X Weekly Grab 
 

   
   [1] Effluent flow measurement is required per 327 IAC 5-2-13.  The flow meter(s) 

shall be calibrated at least once every twelve months. 
    
   [2] Summer limitations apply from May 1 through November 30 of each year. 
 
   [3] Winter limitations apply from December 1 through April 30 of each year. 
 
   [4] If the permittee collects more than one grab sample on a given day for pH, the 

values shall not be averaged for reporting daily maximums or daily minimums.  
The permittee must report the individual minimum and the individual maximum 
pH value of any sample during the month on the Monthly Report of Operation 
forms. 

    
   [5] The daily minimum concentration of dissolved oxygen in the effluent shall be 

reported as the arithmetic mean determined by summation of the three (3) daily 
grab sample results divided by the number of daily grab samples.  These samples 
are to be collected over equal time intervals. 

 
   [6] The effluent shall be disinfected on a continuous basis such that violations of the 

applicable bacteriological limitations (fecal coliform or E. coli) do not occur from 
April 1 through October 31, annually.  If the permittee uses chlorine for any 
reason, at any time including the period from November 1 through March 31, then 
the limits and monitoring requirements in Table 2 for Total Residual Chlorine 
(TRC) shall be in effect whenever chlorine is used.  

  
   [7] In accordance with 327 IAC 5-2-11.1(f), compliance with this permit will be 

demonstrated if the measured effluent concentrations are less than the limit of 
quantitation (0.06 mg/l).  If the measured effluent concentrations are above the 
water quality-based permit limitations and above the Limit of Detection (LOD) 
specified by the permit in any of three (3) consecutive analyses or any five (5) out 
of nine (9) analyses, the permittee is required to reevaluate its 
chlorination/dechlorination practices to make any necessary changes to assure 
compliance with the permit limitation for TRC.   



                     Page 4 of 44 
                     Permit No. IN0020451  
 
    These records must be retained in accordance with the record retention 

requirements of Part I.B.8 of this permit. 
 

  Effluent concentrations greater than or equal to the LOD but less than the Limit of 
Quantitation (LOQ), shall be reported on the discharge monitoring report forms as 
the measured value.  A note must be included with the DMR indicating that the 
value is not quantifiable.  Effluent concentrations less than the limit of detection 
shall be reported on the discharge monitoring report forms as less than the value 
of the limit of detection.  For example, if a substance is not detected at a 
concentration of 0.01 mg/l, report the value as < 0.01 mg/l.  At present, two 
methods are considered to be acceptable to IDEM, amperometric and DPD 
colorimetric methods, for chlorine concentrations at the level of 0.06 mg/l. 

 
  Parameter   LOD    LOQ 
  Chlorine   0.02 mg/l   0.06 mg/l 

 
     Case-Specific MDL 
 

  The permittee may determine a case-specific Method Detection Level (MDL) 
using one of the analytical methods specified above, or any other test method 
which is approved by IDEM prior to use.  The MDL shall be derived by the 
procedure specified for MDLs contained in 40 CFR Part 136, Appendix B, and 
the limit of quantitation shall be set equal to 3.18 times the MDL.  Other methods 
may be used if first approved by the U.S. EPA and IDEM. 
 

   [8]   The Escherichia coli (E. coli) limitations apply from April 1 through October 31 
annually.  IDEM has specified the following methods as allowable for the 
detection and enumeration of Escherichia coli (E. coli): 

 
     1. Coliscan MF® Method  
     2. EPA Method 1603 Modified m-TEC agar 
     3.  mColi Blue-24® 
     4.  Colilert® MPN Method or Colilert-18® MPN Method 

 
[9] The monthly average E. coli value shall be calculated as a geometric mean. Per  